



CHEMICAL TEST REPORT

Ref. C257818-2

Date August 5, 2016

Page 1 of 2

Attention: Julie Warren

Materials Specification: N/A

Customer: GW Dreams, LLC
166 Ashworth Drive
Ione, CA 95640

Test Methods: ATS 367 Rev. 0 – Analysis of
Bisphenol A (BPA) by LC/MS/MS

P.O.# CC

Samples: N/A

Test Results

Sample	Quantity	Results
Grey Foam Mat	1	Bisphenol A (parts per trillion) N. D. < 100

The sample was analyzed for Bisphenol A with a detection limit of 100 parts per trillion (ppt) ng/kg.

N. D. < 100 – None Detected, less than 100 parts per trillion.



Prepared by: *R. D. Wiebe* R. D. Wiebe
Senior Chemist

Approved by: *P. E. Rogers* P. E. Rogers
Manager

This report may not be reproduced except in full without the written approval of ATS. This report represents interpretation of the results obtained from the test specimen and is not to be construed as a guarantee or warranty of the condition of the entire material lot. If the method used is a customer provided, non-standard test method, ATS does not assume responsibility for validation of the method. Measurement uncertainty is available upon request where applicable.



CHEMICAL TEST REPORT

Ref. C257818-2

Date August 5, 2016

Page 2 of 2

